Portable Air Compressor Pumps
CAMP BELL Pompes pour Compresseurs d’Air Portatifs
HAUSFELD® Cabezales para Compresores de Aire

BUILT TO LAST Portatiles

Replacement Parts List WL361002AJ, WL361504A), WL362002A),

Liste de Piéces de Rechange
Liste de Repuestos WL373000A)

For parts, prodlucts & service information visit

POVWER JPERT

www.chpower.com

For Replacement Parts,
Call 1-800-543-6400

Please provide following information:
-Model number

-Serial number (if any)

-Part description and number as
shown in parts list

Address parts correspondence to:
The Campbell Group

Attn: Parts Department

100 Production Drive

Harrison, OH 45030

WL361002A) WL361504A) WL362002A) WL373000A) Qty.

1 Head WLO010500AV WLO010500AV WL010500AV WL010500AV 1
2 A Head gasket XA010800AV XA010800AV XA010800AV XA010800AV 1
3 Exhaust valve A A A A 1
4 Valve plate A A A A 1
5 Intake valve A A A A 1
6 A Cylinder gasket XA012100AV XA012100AV XA012100AV XA012100AV 1
7 Piston ass'y (incl. #8) WL210200A) WL210300A) WL210400A) WL210300A) 1
8 M5 x .8 x 20 HH cap screw (Included with piston assembly, ref. no. 7) 1
9 Motor assembly (includes eccentric/
bearing assembly) MC302100A) MC302000A) MC301900A) MC302300A)
10 Fan [ ] n n n
" Washer u u u u 1
12 M5 x .8 x 12 HHCS (L.H.) u u [ ] u 1
13 Head bolts ° ° ° ° 4
14 A Discharge valve gasket XA012001AV XA012001AV XA012001AV XA012001AV 1
REPLACEMENT PARTS KITS
[ ] Head bolt kit (set of 4) WL602801AJ WL602801AJ WL602801A) WL602801AJ 1
A Valve plate kit WL201405A) WL201405A) WL201405A) WL201405A) 1
(Includes #2-6 & 14)
[ ] Fan kit (Incl. #10-12) WL209802A) WL209802A) WL209801A) WL209802A) 1
© 2002 Campbell Hausfeld/Scott Fetzer For parts, product & service information IN222405AV 4/02

visit www.chpower.com



Pour Piéces de Rechange, Appeler 1-800-543-6400

S’il vous plait fournir I'information suivant: Correspondance concernant les piéces :
-Numéro du modele The Campbell Group / Attn: Parts Department
-Numéro de série (si applicable) 100 Production Drive
-Description de la piéce et son numéro sur la liste de piéces Harrison, OH 45030 U.S.A.
e Pour Modéles:
WL361002A) WL361504AJ WL362002AJ WL373000AJ Qté
1 Culasse WL010500AV WL010500AV WL010500AV WL010500AV 1
2 A Jointd'étanchéité de culasse XA010800AV XA010800AV XA010800AV XA010800AV 1
3 Soupape d'échappement A A A A 1
4 Plaque de soupape A A A A 1
5 Soupape d'admission A A A A 1
6 A Jointd'étanchéité de cylindre XA012100AV XA012100AV XA012100AV XA012100AV
7 Montage de piston WL210200A) WL210300A) WL210400A) WL210300A)
(Comprend les n°. de réf. #8)
8 Vis & téte hexagonale, M5 x,8 x 20 (Inclus avec le montage piston voir n° 7) 1
9 Montage du moteur (inclus I'assemblage
excentrique/roulement) MC302100A) MC302000A) MC301900AJ MC302300AJ 1
10 Ventilateur n n n n 1
1 Rondelle n n n ] 1
12 Vis a téte héx, M5x,8 x 12 (L.H.) u u u u 1
13 Boulon a téte ° ° ° ° 4
14 A Joint de soupape d'écoulement XA012001AV XA012001AV XA012001AV XA012001AV 1
NECESSAIRES DE PIECES DE RECHANGE
[ ] Ensemble de boulons de téte WL602801A) WL602801A) WL602801A) WL602801A) 1
(Jeu de 4)
A Néc. de plaque de soupape WL201405A) WL201405AJ WL201405A) WL201405A) 1
(Comprend les n°. de réf. #2-6 et 14)
u Néc. de ventilateur WL209802A) WL209802A) WL209801A) WL209802A) 1

(Comprend les n°. de réf. #10-12)

Para Ordenar Repuestos, Sirvase Illamer al Concesionario mas Cercano a su Domicilio

Sirvase darnos la siguiente informacion: Puede escribirnos a:

-Numero del modelo The Campbell Group / Attn: Parts Department
-NUmero de Serie (de haberlo) 100 Production Drive

-Descripcion y nimero del repuesto segun la lista de repuestos Harrison, OH 45030 U.S.A.

WL361002AJ WL361504A) WL362002A) WL373000AJ Ctd.

1 Culata WL010500AV WL010500AV WL010500AV WL010500AV 1
2 A Empaque de la culata XA010800AV XA010800AV XA010800AV XA010800AV 1
3 Vélvula de salida A A A A 1
4 Placa de la valvula A A A A 1
5 Valvula de entrada A A A A 1
6 A Empaque del cilindro XA012100AV XA012100AV XA012100AV XA012100AV 1
7 Ensamblaje de piston WL210200AJ WL210300AJ WL210400AJ WL210300AJ 1
(incluye los no. de ref. #8)
8 Tornillo hex M5 x,8 x 20 (Se incluye con el conjunto de émbolo, ref. No. 7) 1
9 Ensamblaje del motor (incluye ensamblaje
excéntrica/cojinete) MC302100AJ MC302000A) MC301900A) MC302300A) 1
10 Ventilador | ] | ] | ] | ] 1
" Arandela | | | | | | | | 1
12 Tornillo hex M5 x,8 x 12 (L.H.) [ | [ | [ | [ | 1
13 Perno de la culata [ [ [ [ 4
14 A Juntade la valvula de descarga XA012001AV XA012001AV XA012001AV XA012001AV 1
JUEGOS DE REPUESTOS
[ ] Juego de pernos de culata WL602801AJ WL602801AJ WL602801AJ WL602801AJ 1
(Juego de 4)
A Juego de piezas de la placa de WL201405A) WL201405A) WL201405A) WL201405A) 1
la valvula (incluye los nos. de ref. #2-6 y 14)
[ ] Juego de ventilador WL209802A) WL209802A) WL209801A) WL209802A) 1

(incluye los nos. de ref. #10-12)




